Common Drug Dosages

Atropine		0.01-0.02 mg/kg IV

Glycopyrrolate	0.01 mg/kg IV

Propofol		2-3 mg/kg IV

Rocuronium 		0.6-1.2 mg/kg IV

Succinylcholine	1-2 mg/kg IV
			4-5 mg/kg IM

Neostigmine		0.05-0.07 mg/kg IV

Fentanyl 		1-2 mcg/kg IV or IM

Hydromorphone 	0.005 mg/kg  for <6 months
			0.05-0.2 mg/kg for > 6 months

Morphine		0.1-0.2 mg/kg IV or IM

Dexmedetomidine	0.25-0.5 mcg/kg IV

Epinephrine		1:10,000    0.01 mg/kg IV (0.1 ml/kg)

Zofran			0.1-0.15 mg/kg IV

Decadron		0.2-0.5 mg/kg IV

Ancef			25 mg/kg IV
 	
